For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 36

AN
™ |
| Jf \
v/ N
L
/////
«
N m
\ \\ \

z /

= “

e |

(7))

é )
o< \
m w / /mﬁ/
88 e X
0 = ,
© <
™ O

-I.AﬂH \\\\\\\\\
//////
N
e %
PO g
\\AA\ /W // Ou 5 ,7“,/ .
ER /v BN NN Al
TN v\) \ T jw-y |/|V e
,,,,,,,, | o) ) w ;
:::::::: W —< 2l —
i &éﬁr.y@%,tiQL‘
7\ / A N.@ K mm_\ ..mm;uwmmmm /. .M//y..é JeN
.\.J il 1 NK.\M \\\ NW\ nL_/ .
: ,.;@ %\, .Mww \mwww / mw,
R )
o /A Ao s e s R0 A\ ==
<= erw‘lqu\\ ¢W h ; 'J._\N / N Jﬂ y - “\ //\\ . \ L
NI vy AN A
Ehefpfm = = o - \\ W= / \\ — .i.\mm W-y||| \ S mu_l\. : @u 4] MA/\.\\ ML/II \\/HMH
F ol A Mm_A\.\“N Yy @\ Wl /
4 SR -1/ g <t/
stxiﬁ\\ﬁgaﬁggxgg%ﬁ@gw
@2 / [4p] / P s vt e = ~ /f
> P\ " Vegm e 4 Tarls AN A
S \\ . Q 2\ /] _\mn.ﬂ\ufmum S \% @MAWWA PN
I ﬁ _ img!. Mv | _ ww =g WM m L .e A
// N awkw xw--.xl 4 . R \ )
? m\ \..‘ f V/WW& |.-~N.M%uv W N3 w\/ PR
\ / \ P4 A \ \\ / / s //\
/ / \
AN \ 5\ i
J T LT \r 4
% 8 (wmmmmmw@ﬁ,
of =

!
\

/
<.

© W

<\\
7 § ,/W (
N WWA.._//: o™ \ g \n \/R
er-\\\\uuéf ‘ m\ \ \\ v\ w
ERENN S :
AWV W// W”IIJ_ M \\ ‘/
I
\\\\\ \\ y /4_
J

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

54" Deck Assembly

Page 2 of 36

Ref#  Part Number Qty S/P/F  Description
1 720-0241 1 S  Wing Nut Knob
2 703-2817 1 Belt Cover LH
3 703-2816 1 Belt Cover RH
4  747-3306 1 Idler Spring Mounting Rod
5 738-0380 1 S  Shoulder Screw 3/8-16
6  756-3106 1 Pulley
7  712-0431 1 S  Flange Lock Nut 3/8-16
8 710-0521 1 /P Hex Cap Screw 3/8-16 x 3.0
9 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
10  756-3105 1 Idler Pulley 5.0
11  603-0690 1 Deck Spindle Ass'y
12 603-0469A 1 S Idler Bearing Arm Ass'y
13  711-0242 1 S  Spacer
14  738-3108 1 /P Shoulder Bolt
15  737-0280 1 S  Grease Fitting
16  736-3015 1 S  Flat Washer .469 ID x .875 OD
17  603-0407 1 Idler Pulley Ass'y 5.0
18 736-0316 1 S  Flat Washer .78 ID x 1.59 OD
19 703-2849 1 S  Channel
20 703-0326 1 Front End Deck Bracket LH
21  703-2091A 1 /P Front Roller Bracket
22  714-0115 1 S  Cotter Pin
23  711-3314 1 S Roller Pin
24  731-3005 1 /P Roller
25 703-2430 1 Front End Deck Bracket RH
26  703-2090 1 Reinforcement Disk RH
27  703-2767 1 Front End Deck Bracket LH
28  703-2089A 1 S  Reinforcement Disk
29  732-0971 1 Extension Spring
30 712-0375 1 /P Lock Nut 3/8-16
31 710-3168 1 /P Carriage Bolt 3/8-16
32 603-0325 1 Mower Deck Ass'y
33  747-3297A 1 /P Deck Support Rod
34  732-0395 1 S  Extension Spring .50 OD x 2.51 Lg
35 711-1103 1 Pin Roller
36  703-2929 1 S  Deck Support Link
37 736-0231 1 S  Flat Washer .344 1D x 1.125 OD
38  712-3004A 1 /P Flange Lock Nut 5/16-18
39 710-3168 1 /P Carriage Bolt 3/8-16
40  731-3005 1 /P Roller
41  738-0296 1 S  Shoulder Screw
42  750-3243 1 Spacer
43  703-3381 1 Idler Support Plate
44  710-0944 1 /P Hex Cap Screw 3/8-16 x 4.25
45  736-0227 1 S  Flat Washer
46  736-0171 1 S  Lock Washer 7/16
47  712-3019 1 S  Hex Nut 7/16-14
48  703-2988 1 S  Support Plate
49  710-3034 1 /P Carriage Screw 3/8-16 x 1.25
50 603-0144 1 Front Bar
51  750-3119 1 /P Spacer
52  703-2099 1 Finger Guard
53  703-2392

WWW. mymovxierﬁar't% com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
54" Deck Assembly

Page 3 of 36

Ref#  Part Number Qty S/P/F  Description
54  732-3070 1 S  Torsion Spring
55  725-0157 1 /P Cable Tie
56  710-3001 1 /P Hex Cap Screw 3/8-16 x .880
57 703-2410 1 Castor Bracket
58 634-3159 1 /P Wheel Complete
59  750-3193 1 /P Spacer
60 711-3318 1 /P Hinge Pin
61 731-3131 1 S  Deflector Chute
62  703-2093 1 Inner Baffle
63 710-3178 1 /P Carriage Bolt 3/8 - 16
64  742-3013 1 S Blade
65  754-3078 1 S Belt
754-3083 1 S Belt
66  747-3013 1 /P Support Pin
67  732-0802 1 Compression Spring
68  736-0160 1 S  Flat Washer .536 ID x .93 OD
69  715-3003 1 /P Spring Pin
70 603-0351 1 Rear Hanger Bracket LH
603-0350 1 Rear Hanger Bracket RH
71  703-2683 1 S Rear Hanger Bracket Spacer
72  710-0693 1 /P Hex Cap Screw 3/8-16 x 4.5

WWW.mymowerparts.com



Page 4 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

54" Deck Spindle Assembly

365 (2001)

= I
Aw---__ i-___---.- hk““u_
_1--“"_ ._ poany, o 4---__
An_‘n“u__. L '--;v | h ..,U“u-!.,
_A‘-___-., ““_---__ A_n”_‘n“m" _f-----. 4-___"”--._ L
“ui”’ ‘-- ™ -___----‘
v---“mmmu-“ A’.-‘v£ .k‘- .". _4---- ”‘ ‘”u_ u" ”“““
“__m“._....i Aﬂ.‘n“w“" __‘-A-“" A.LT--L_. \___--.I
® younnm _HI.- ““.--.__ AA'. \v
g, _....u... an “. gy
w
A“.......... " -__ =
.___...uﬁ..‘_ _“....ur...A_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
54" Deck Spindle Assembly

Page 5 of 36

Ref#  Part Number Qty S/P/F  Description
603-0690 1 COMPLETE SPINDLE ASSY.
710-1674 1 SPINDLE BOLT: 3/4-16 X 6.50
911-3171 1 /P SPACER:7551D X 1.25 OD X .44
750-3249 1 SPACER:.765 ID X 1.50 OD X 1.88
948-3020 1 /P BLADE SPACER
936-3014 1 S FLAT WASHER:.781 ID X 2.00 OD X .105
903-1387 2 /P SPINDLE CUP
912-3018 1 /P BLADE NUT: 3/4-16
741-3029 2 /P BEARING CUP
941-3028 2 /P BEARING CONE
941-3030 1 /P BEARING SPACER
921-3018 2 S SEALOIL:1.25ID X 1.874 OD

WWW.mymowerparts.com



Page 6 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Battery & Electrical

I

wmn: MR A

T 0D P \\\

D \_\ \ M---A

/A

| \\ 7/
) - / \ \ \
< .y
WM// \\nmmmm“ sl . \\;_ f \N \\ \\ \\ \
WWW%WW““\ @\[_ ' - - \ \ \\m\“uy ﬂ\ \\ \ \\\ \ , .
M@ \xm\\ o« - w\ \\ A i
MW\\\ -~ \\ / “M” /
0 e
9\ " \\.m ,/
N mw, w\x/war & /
7 ywa\v o <F
1 Av« —
L N i S
=
‘.I..//// \ ”
P
S
«

J

lllll /ﬂ#u M
-

(oo A /A U N -+ ) ua—

—

\
u..\.\,%!a

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Battery & Electrical

Page 7 of 36

Ref#  Part Number Qty S/P/F  Description
1 629-3070 1 Wire Harness, Main - Not Shown
2 723-0455 1 Foam Protector, Indicator Light
3 710-3013 1 /P Hex Cap Screw 1/4-20 x .50
4  703-2809 1 S  Bracket, Indicator Bulb Mtg.
5 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
6 725-1718 1 S Relay
7 703-2836 1 Bracket, Headlight Mtg.
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9  725-3164A 1 S  Switch, Plunger Safety
10  725-0157 1 /P Cable Tie
11 725-1347 1 /P Cap, Ignition Switch
12 725-1346 1 S Nut, Ignition Switch, 5/8-32
13  725-3163 1 S Switch, Ignition
14  783-0462 1 /P Bracket, PTO Switch Retainer
15 725-1722 1 S Battery
16  725-3253 1 S  Switch, Seat
17 712-0397 1 S Nut, Nylon Wing, 1/4-20
18 712-0271 1 /P Nut, Hex Sems, 1/4-20
19 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5
20 703-3149A 1 /P Strip, Battery Retainer
21  747-3347 1 Rod, Battery Retainer
22  731-3233 1 Tray, Battery
23  725-3250 1 S  Headlight Assembly
759-3864 1 S  Bulb, Headlight - Only
24  731-3184 1 Bezel, Headlight
25 732-0816 1 Spring, Switch Mounting
26  710-0425 1 /P Screw, Machine, #10-24 x 5/8
27 712-0161 1 /P Nut, Hex Insert Lock, #10-24
28  725-3251 1 S  Voltage Sensor
29  726-0349 1 S  Ratchet Retainer
30 710-3143 1 /P Machine Screw #10-24
31  750-0539 1 S  Spacer .3151D x .50 OD
32  725-3159 1 S  Hour Meter
33  725-0157 1 /P Cable Tie
34 712-0161 1 /P Lock Nut #10-24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 36

Q
(@]
(7))
C
@]
O
o
S
~—~
=N
%0
x ©
(y
©
Q o
oMM

©
//// \mmww .
Ji=
Vs
Lo /l&m““”\\
O e R}./ |
Nl B
T \“\ g \\Hw -~ /.n.immvm WHMUluW.‘\ -~
ol PN
X / “““Af\ mv w \. : mz /vv
o ,,.\mmwwm\ Au 5 P
<t © Am\,\M = V/Wmm 7 Mm\\\ [
AT /
- n mmmmﬁwmwnv TNy \, /u
NN \
// ) _.Ammmﬁ_‘%w .\ N 4 ¥
W/ ) /lm Y o
m\“‘_ﬁy w\ ) NI < /
3 .“a -4 .
MA o ! P
-
\“\\\ \ e._u
<
0
&
\\ <
9 /N
AN { AV
v Pt //
nU\hHHM\tiVam //_—.xrw P A_.////

P

,/

PN

ﬁu-u-u -
- fw :

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

Body Cover & Console

Page 9 of 36

Ref#  Part Number Qty S/P/F  Description
1 731-3263 1 S  Control Handle
2  712-3004A 1 /P Flange Lock Nut 5/16-18
3  710-0451 1 /P Carriage Bolt 5/16-18
4  731-3185 1 Bellow
5 735-0251 1 Foot Pad
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
7 703-2648 1 Bellow Retainer Bracket
8 712-0431 1 S  Flange Lock Nut 3/8-16
9 703-2807B 1 S  Foot Pad Mounting Bracket
10 710-3168 1 /P Carriage Bolt 3/8-16
11  749-3081 1 Cruise Control Tube
12 703-3288 1 S  Control Tube Mounting Bracket
13  710-0276 1 /P Carriage Screw 5/16-18 x 1.0
14  731-3310 1 Console
15  726-0289 1 Plug
16  731-3128A 1 /P Lens
17  736-0242 1 /P Bell Washer .340 ID x .872 OD
18 720-0241 1 S  Wing Nut Knob
19 738-0754 1 Shoulder Screw
20 720-0302 1 Knob
21  731-3195B 1 /P LH Control Panel Cover
22  703-2703 1 LH Control Panel
23  723-3042 1 /P Snap Bushing
24  712-0453 1 Retainer Nut 1/4-20
25  726-3047 1 S  Push Nut
26  728-0117 1 Pop Rivet
27  726-0197 1 Cable Tie
28  732-0830 1 S  Spring Clip
29  731-3293 1 Rear Body
30 738-3163A 1 /P Shoulder Screw 3/8-16
31 736-3039 1 S  Flat Washer .406 ID x 1.5 OD
32 731-3312 1 Floor Body
33 603-0578 1 Body Plate Assembly
34 703-3474 1 S BodyClip
35 710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
36  703-1345A 1 S Key
37 725-3233 1 S  Electric PTO Switch
38  731-3196A 1 /P RH Control Panel Cover
39 703-3583 1 S RH Control Panel

WWW.mymowerparts.com



Page 10 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Deck Li

AN
o
N
|
e o
~ W\ N
e -~
-
e

W og

ay,
AM\

Yk ),
=y ﬂw@

~
S ——— IV\ .

~. N
=

% J;

\
| L
g\ --K\_w
EEE D T 558

W \\ == %IIMHWHHWHHr\\

M~
45}
.mw
s
3 /
\
L PR
vAe T
1 ]
S S—— N
o7t
oQ
\\OJ
<
// / // \\mwn
- /V\\\
~ M.\\ //

R
N%, //NNNH\\.\
oA
\
(o]
[3p]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 11 of 36
Deck Lift
Ref#  Part Number Qty S/P/F  Description
1 711-0642A 1 /P Handle Button
2  731-3158 1 /P Handle Deck Lift Grip
3  732-3097 1 Compression Spring
4  747-3405 1 Front Lift Rod
5 738-0507B 1 S  Shoulder Screw .500 Dia x .434
6 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
7 603-0422 1 S  Shaft Mounting Bracket - LH
8 603-0370 1 Pivot Link Bearing Ass'y
9 603-0313 1 S  Lift Shaft Ass'y
10 703-2621 1 Adjustable Deck Lift Link
11 703-2780 1 Lift Parallel Link
12 603-0327 1 Handle Bearing Ass'y
13  703-2772 1 Deck Height Adjustable Plate
14  738-3150 1 Lift Handle Shoulder Screw
15  712-3020 1 S  Top Lock Jam Nut 3/8-16
16  603-0423 1 Shaft Mounting Bracket - RH
17  710-3083 1 /P Hex Cap Screw 5/16-18 x 1.375
18  711-0773 1 Eye Bolt Adjustable Link
19  738-0380 1 S  Shoulder Screw 3/8-16
20 712-0206 1 S  Hex Nut 1/2-13
21  712-0431 1 S  Flange Lock Nut 3/8-16
22  738-3151 1 Shoulder Screw 3/8-16 .56 x .27
23  712-3015 1 S Jam Nut5/8-11
24  736-0158 1 S  Lock Washer 5/8
25 712-3016 1 /P Lock Hex Nut 5/8-11
26  711-3266 1 S  Clevis Pin
27  703-3407 1 S  Front Lift Bracket
28 603-0401 1 S  Lift Arm Ass'y
29  738-0183 1 S  Shoulder Screw 3/8-16 .50 x .21
30 603-0257 1 /P Fork Lift Ass'y
31 710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
32  747-3276 1 Lift Link Rod
33  736-0300 1 S  Flat Washer .406 x .875
34  747-3267 1 Handle Arm
35 750-3200 1 Spacer .448 ID x .688 OD
36 712-0290 1 /P Lock Nut 7/16-14
37  712-3009 1 S  Hex Center L-Nut 5/16-18
38 710-0431 1 /P Hex Screw 3/8-16 x 1.50
39 737-0280 1 S  Grease Fitting
40  747-3406 1 Front Mounting Rod Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 12 of 36

Drive Controls & Tower

365 (2001)

[l
-

_ /

AR

\ / \x .
&y / y -
nwwﬂ / SR M

)
D D

e

/ A
Vg \@\ .
- \ﬁ@‘\ - e
o N
o * 0
5 \ N N
- \ 10
™~ \ -
Lo ™~
~ / ~ -
~
\ ~ -
~ TN
S ~
In, /
S //
w J
/N A\
&S Ne o)
A A ,
5 4 f/ ‘\\ N /‘(_u/mmwu p h-U.
NS SR BEHAO fR ) / “ N N
N &l P ,\J\V A\M ° ) . e , “a & amw N
M~ N 7 A wm Vi .Alw_ S MW‘ Mv (u») Y e\
0 N s e A -/ {/ & 3
AR LN VSR NN %) , -
N < 0 Lo TN,
N\ -~ e - 2\ ; 0 /
kY M%.MAW: R =y @]}
AMW g N X S
o < ,
M = 2
-~ ) [z
/9 | NGE /
&y ‘ T L TR O
. \ ;
o N A e e e m
A.[ ~
./ >\
o)) [ap] h N
Yy M “
o) // ~ -
// 2
!AAW,
= /
£
AN
{
\\\ Amwww, \wm,l-///
4 m_\\ﬂmwi//\ /mm
/ ™, //
MUV RN
- m% ﬁ% [\
S
- ®
~ i, N
) ~ amy/r ﬂﬂkw |
~ AN /n/\fw - pas
N Y1/ F
™ ) )7
RN eV,
RN mﬂnw\\A S
NN 2NN
MWl 7N
L Oo® -
v P
N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Drive Controls & Tower

Page 13 of 36

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y Upper LH
2 603-0341 1 S  Bellcrank Ass'y Upper RH
3 603-0342 1 S  Bellcrank Ass'y Lower LH
4  603-0343 1 S  Bellcrank Ass'y Lower RH
5 603-0647 1 S  Support Ass'y Tower
6 603-0410 1 Rod Ass'y Control RH
7 603-0411 1 Rod Ass'y Control LH
8 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
9  710-3005 1 /P Hex Cap Screw 3/8-16 x 1.25
10 710-3178 1 /P Carriage Bolt 3/8-16 x .75
11 711-1111 1 Control Shatft
12 711-1124 1 Pin
13 712-0312 1 S  HexJam Nut LH 3/8-24
14  712-0365 1 Hex Center Lock Nut
15 712-0431 1 S  Hex Flange Lock Nut 3/8-16
16 712-0453 1 Retainer 1/4-20
17  712-0711 1 /P Hex Jam Nut 3/8-24
18 712-3001 1 S  HexJam Nut 3/8-24
19  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
20 714-0104 1 S  Cotter Pin
21  723-0420 1 S  Spherical Rod End RH 3/8-24
22 723-0421 1 S  Spherical Rod End LH 3/8-24
23  727-3113 1 Damper Cylinder
24  732-3084 1 Spring Compression
25 736-0169 1 S  Lock Washer 3/8
26 736-0539 1 Thrust Washer .625 ID x 1.12 OD
27  736-3004 1 S  Flat Washer .406 ID x .875 OD
28  737-0280 1 S  Grease Fitting
29  737-3072 1 Grease Fitting w/Tube
30 737-3073 1 Adapter 1/4-20
31 738-0296 1 S  Shoulder Bolt .437 Dia. x .268
32  738-3153 1 Shoulder Bolt
33  741-3063 1 Sleeve Bearing
34  747-3281 1 Control Rod LH 31-5/8
35 747-3282 1 Control Rod RH 35-3/8
36  736-0300 1 S  Flat Washer .406 ID x .87 OD
37  703-3405 1 Support Plate

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 14 of 36

Engine Accessories & PTO

365 (2001)

iy
s

AV 71 /\|

/ \ "y

A, n\ \ \\,\s \ \ \ // .,
\ 7/ Yy
u\\\\ / ,\\\\ // \“

w
m\mm = /

6/
\
L. \
////// ! -~ , AMu
A Nﬁ r \ m
Y AN N i m gl -
rd /g % ™ w lg ym,/.m_ . & P
\\\\ / %\ \\ﬂh, A.- / /X\Vlnnuuu ) \ C ,\
<+ \\ \” \KW .WllllllrvAM/ M / f @ e ~ oo
/ * Nﬂ\ Y 7 fely \ \
AN\ - M~ \
AN = P,
NN At AN

)

WWW.mymowerparts.com

"
N b_ A .
™\ _ é, «\V EES A
BEEDDRDEDN Lmﬁw‘&mlv ..mwu.......le ®\ \Mm wi “\ \!./m
/ 7 Yoy n
\¢il /
gl A /



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

Engine Accessories & PTO

Page 15 of 36

Ref#  Part Number Qty S/P/F  Description
1 751-3141 1 S  Oil Drain Hose
2 751-3142 1 Oil Drain Cap
3  751-3140 1 S Oil Drain
4 710-3009 1 /P Screw #10-24 x .750
5 746-3070 1 Throttle Control Cable 40.5"
6 746-3066 1 Choke Control Cable 38.0"
7  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
8 726-3008 1 /P Cable Clip Heat Shield
9 712-3004A 1 /P Hex Lock Nut 5/16-18
10 749-3048 1 Fuel Line
11  726-0205 1 /P Hose Clamp
12 725-1711 1 Retainer Clip
13 712-0161 1 /P Lock Nut #10-24
14  736-0607 1 /P Lock Washer 5/16
15  751-0535 1 Fuel Line Hose
16  712-0431 1 S  Flange Lock Nut 3/8-16
17  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
18 747-3362 1 Rear Belt Retainer Rod
19  751-0644A 1 S  Exhaust Pipe LH
20 710-3178 1 /P Carriage Bolt 3/8-16 x .75
21  751-0645 1 S  Exhaust Pipe RH
22 710-0642 1 /P Hex Washer Screw 1/4-20 x .75
23  736-3010 1 /P Flat Washer .407 ID x .812 OD
24 703-2859 1 Muffler Bracket
25 603-0317 1 S  Clutch Retainer Ass'y
26  710-1007 1 /P Hex Washer Screw 3/8-16 x 1.5
27  710-1008 1 Hex Washer Screw 3/8-16 x 1.875
28  754-3100 1 S V-Belt
29  736-0250 1 /P Flat Washer 1.0 ID x 1.75 OD
30  756-3060A 1 /P Drive Pulley
31 703-3004 1 S Muffler Bracket
32 714-0128 1 /P Key
33  751-0805 1 S  Duel Muffler
34  725-0157 1 /P Cable Tie
35 717-3389 1 S  Electric PTO Clutch
36 751-0564 1 S Muffler Deflector
37  750-3106 1 Spacer Clutch
38 736-0171 1 S Lock Washer 7/16
39 710-3157 1 S  Hex Cap Screw 7/16-20 x 3.25
40 710-0148 1 /P Hex Washer Screw #8-32 x .375
629-3034 1 Engine Harness Assembly (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 16 of 36

365 (2001)
Extension Spring

1
7 hY
2o !
72 I i
/Ay i I
& !
/4 4 !
7 / i
e / ~ !
a4 / pd / e
L / = ! T e
N / / / Aol .
£ / / / [T .
7 / ! / ! TR ~
i / / / ~ T ™~
~ A / / / Y S ~
ek / / { Josm N
I / { o e R T
[} / o RS 2 T T
~ / !/ ' B U AL L e T TR . —_
» / / LSRN & R, ~y —
7 7 7 e SRR T eV T e IR, L } e
/7 I4 4 N\\\\\\M\WHHIHJHW T e, T T B
4 / 4 et TN PR TV ) 112 s TN B IR e TR ey,
i / 7 e SRR S eI TY ) M A= 4 A [ N .
f / AEERRNNNN IS T 1V )] L L= ) T~ IR TS
| / ASp SN TV T L= 7 . IR, N N Ny,
|| e Y < AN - EHUTTV 111 ) L gldene== I T~ I TR I =y
G e OV 0N ) gl I TR TR e - NN
| N o RN AV - 7 T e S N NN Sy
T T R = RN
TS S NN Xy
T e i A S N ™~
~, U 3
) /| e W N Nl |
A A | N A ]
7~ WA T
R ST
_.«—«?\\\\\\\\M L 1% —_—
et T R R T T )]
et SRR Y W TTTTTV | |J HALLR
I

mm\\\\mmrm ]

S
~.
~
.}
£
Noa
A
=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

Extension Spring

Page 17 of 36

Ref#  Part Number Qty S/P/F  Description
1 732-0772 1 Extension Spring 1.25 OD x 11.5 Lg
2  711-0509 1 /P Spring
3  712-3007 1 /P Hex Jam Nut 5/16-18
4 712-0116 1 S Jam Lock Nut 3/8-24
5 711-1059 1 Ferrule
6  736-0159 1 S  Washer 5/16
7  710-1207 1 /P Hex Cap Screw 5/16-18 x 3.50

WWW.mymowerparts.com



Page 18 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Final Drive

\

NUBEI ..... T
g \
\

oo \
\‘\\FNMWHMMW/,, . ////;M,”W/
\A//,;,& nmmmww%m”

mmwu., .
\ \ [ ——— S\
}

\ D //// /%uu
// /,,,, /mmmmm\uuuvn// -
S N

N S ey
AT .. 1, N
\ iﬂ,ﬂ,,m%_”--@ it VS

AN ’ N
_%& -~ A
AN e

AN S A =R

,A WWW/ / T//MM N

7 Wﬁ e :

s ﬂ N WW_.N\ N

ORG N 7
{ VW,NWM S 2
\jﬁ%mwww/// \w\ /
(WA 4
SN AR
C iy = N e
© UhOers
AN AN dw?"”u\\ AN Mm"..v mw
G\N N (T
N R
//Mmmmnﬁﬂfl %MMW y w .~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 19 of 36
Final Drive
Ref#  Part Number Qty S/P/F  Description
1 618-3110A 1 S  Drive Ass'y Complete
2  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
3 715-0136 1 S  Spiral Pin 3/16 x 1.25
4  717-3396 1 S  Spur Gear 14T
5 717-3455 1 S  Hydro Transmission
6  718-3053 1 Parking Brake Lever
7  721-0343 1 O-Ring 2.0 Dia.
8 727-3125 1 S  Cap Nut 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 20 of 36

Final Drive Assembly

365 (2001)

N
AWV\MMM\ \\mmmw\v
i - 7 \\-I/W -
/ R\Ahw A\\\\\“WM &hw
R f/A 4 \VM S
IK%V, “““1R \\
N G

A AN
AN\

WL {

~ -
R

s
AN

W) e
2 SERRY Wy N
R Z N T A

G

WWW.mymowerparts.com

= o w9 W



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Final Drive Assembly

Page 21 of 36

Ref#  Part Number Qty S/P/F  Description
618-3110A 1 S  Drive Ass'y Complete
1 611-3012 1 S  Axle Assembly
710-0852 1 /P Ribbed Neck Stud
2 618-3106 1 S  Carrier Assembly, Output
3 618-3107 1 S  Gear Assembly, 51T Internal & 20T
4 618-3109 1 S  Housing Ass'y
5 710-1342 1 Hex Washer Screw 1/4-20 x 1-1/8
6 711-1048 1 Brake Shaft
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 715-0156 1 Roll Pin
9 715-0219 1 Dowel Pin
10  715-3045 1 S  Bushing
11  716-3015 1 Inverted Retaining Ring
12 716-3018 1 Snap Ring
13 717-3395 1 Spur Gear 13T
14  717-3397 1 Ring Gear 46T
15 719-3114 1 S  Axle Outer Housing
16  721-0381 1 S Oil Seal
17  721-0393 1 Oil Seal
18 727-3124 1 S  Elbow Fitting
19 732-0752 1 Brake Shoe Spring
20 736-0351 1 S  Shim Washer .76 x 1.5 x .030
736-0492 1 S  Shim Washer .76 x 1.5 x .010
736-0493 1 S  Shim Washer .76 x 1.5 x .020
21  741-0665 1 /P Needle Bearing
22  741-3033A 1 S  Ball Bearing
23  741-3080 1 Needle Bearing
24  761-3049 1 Shoe Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 36

365 (2001)
Frame

-
/\\\W\mwﬂ_

AT f
/ \\

M ||||||||||||||| yw‘,\mv \ ,AN.

)

~3

N X\,\ </ y \\ /

h
3

Y
,,n“wa \ /

. N Yo v~
N 0 o \,“,P ; mruu N

@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 23 of 36
Frame
Ref#  Part Number Qty S/P/F  Description
1 712-0251 1 Retainer Nut 3/8-16
2 603-0720B 1 S  Frame Assembly
3  712-0455 1 Retainer Nut 3/8-16
4  712-0431 1 S  Flange Lock Nut 3/8-16
5 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
6 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
7  712-3004A 1 /P Flange Lock Nut 5/16-18
8  736-0258 1 /P Flat Washer .385 x 1.0 x .135
9  749-3062 1 Upper Bumper
10 749-3061 1 Lower Bumper Tube
11  736-0451 1 S  Washer.320ID x .93 OD
12 703-3504 1 S  Bumper Bracket
13  710-1250 1 /P Carriage Bolt 5/16 x 1.5
?14  710-0520 1 /P Hex Cap Screw 3/8-16 x 1.5
?15  736-3004 1 S  Flat Washer .406 ID x .875 OD
?16  603-0620A 1 S  Front Bumper
?17  726-0298 1 End Cap
?18 712-0431 1 S  Flange Lock Nut 3/8-16

WWW.mymowerparts.com



Page 24 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Front Axle & Tire

T
- Am_. ™
- -
.4 \ /f!/.// ,' . m
\ ™ ’\J II\\\\\...\ mW/V I ; O
/ 0 AQ . O
\ Y ‘_\ / // \\\\ // )
v R L el N\ £
oo A wa w QOVM \nwmﬁnﬂ, P _ ) \\ \\ \ & “u N w
/ S A—— 7 \ \““
f\ \ d O
R.JRILM\\ q
& W
A
/ (@)
\\ \\ m
o = =
/ﬁw“ - | & m
.
/ W
/ o
p \\\ / ’ ynm, ‘
SN/ S S mm/
\ A N
_.aw-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Front Axle & Tire

Page 25 of 36

Ref#  Part Number Qty S/P/F  Description
1 712-3075 1 /P Hex Lock Nut, 1.0-14
2 736-0274 1 S  Flat Washer
3 603-0389A 1 Pin Ass'y, Pivot
4  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
5 737-3072 1 Grease Fitting, 65° w/Extension
6 712-0431 1 S  Hex Flange Lock Nut, 3/8-16
7 712-0229 1 Push Nut, 3/8 ID
8 710-3178 1 /P Carriage Bolt, 3/8-16 x .75
9 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
10 736-0169 1 S  Lock Washer 3/8
11  736-0227 1 S Flat Washer 3/8 x 1.5
12 731-0374 1 S Flange Bearing 1.0 ID
13  737-0280 1 S  Grease Fitting
14  603-0363 1 Castor Wheel Bracket
15  712-0239 1 S  Hex Center Lock Nut 1/2-20
16  710-0506 1 /P Hex Cap Screw, 1/2-20 x 5.5
17 750-0456 1 S  Spacer, .79 1D x .347 Lg
18 634-3163 1 /P Wheel Comp 11.0x4.0x 5.0
18  741-3069 1 Bearing, Flange Not Shown
18  741-3070 1 S  Bearing, Roller Not Shown
19  750-3197A 1 /P Wheel Spacer
20 603-0382 1 S  Front Axle Ass'y

WWW.mymowerparts.com



Page 26 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fuel Tank & Rear Wheels

365 (2001)

[@2]

mmmmw,mnwmmw S
AT =
A / ot
\\.HN\ N/ \ \ _,,,\“““mwwm
'y 7 /i N
/ \ \ \ & \\ VM, /u Y
V\ /N / | m@m
/o : \R i N m
() \N @)
Y. O
107 V4 / / 3
AS//,,m / \\ ~ @ i)
Yo 4 @
NG / ok
N\ ) mu
NN S
/, «VK // A W
/0 /9 / VRN
«\_c J o ) W R o
\v\ / _ﬁmn, \ \ m
AA\ mmu&ul /) .,m.../ Y
&/ TR S,
22 N\ | Nm = \/”” / @ m
\ QUL Oy / .
// A A, . m \\ v/ \
<+ L Vs - \ e ﬂ, / I Ty /
// . - rAun M \\\ t | mmmm A_““\\“ MUﬂﬂﬂMM“MWV“/
p’ = 0 , | s, RN
Ve , w /7 Pl ey W
A N/ J/ “m? S N
- N \ /) Wr\,uf Ny %_ ) |
N . AN / ; ﬁmwu !y Sl
A N . | @mﬂ ¢ mmwwwmwm oo
/’ _w quunnnnnnw S mm M%ﬂ: S m oy w f m @
AAJ\ % \‘W{W“ T ——— HH#H imw%m % MW&» wmmmﬁ “ wm
N N memmmmmwﬂ_mm“m&@ ;
N\ D [ e
. HHV et | W

/. \
A)LUAU\// \ N \ '
T \
RN u W \
o -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 27 of 36
Fuel Tank & Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 722-0265 1 Foam 2.04 x 3.50 x .62
2  710-1260A 1 /P Hex Washer Screw 5/16-18 x .75
3 736-0231 1 S  Flat Washer .344 ID x 1.125 OD
4  651-3004 1 Tank Assembly 4.0 Gallon
5 703-3490 1 Fuel Tank Mounting Bracket
6 712-0431 1 S  Flange Lock Nut 3/8-16
7  710-0216 1 /P Hex Cap Screw 3/8-16 x .75
8  734-1596 1 Tire 20 x 8 - 8 (364)
734-3163 1 Tire 22 x 11 - 8 (365 & 365L)
9  634-3005 1 S RimAssy8x6.19 (364)
634-3030 1 S RimAssy8x6.19 (365 & 365L)
10  734-0255 1 S  Tubeless Air Valve
11  634-3050 1 S  Wheel Comp 20 x 8 - 8 (364)
634-3051 1 Wheel Comp 22 x 11 - 8 RH (365 & 365L)
634-3052 1 Wheel Comp 22 x 11 - 8 LH (365 & 365L)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 36

Hydraulic Drive, Lines & Filter

365 (2001)

>IN
(o 0]
0
TN
o ~ GO
T NN
7 M\
o - . lkm.Al T w Av //
o T RN NN/
I S| ~Bp BN B \
R e R 2\ N\
e wnl _.hu// % \ /
2N N N w/ ‘r /
0 4 V\ a /
X nT.@ ﬁ mV @/ /\
,A/N/ ( mf |m/ Rmﬁﬁuww m
N (R N R =4 Q
\ ,A/ - 1’//
Vo s >
Valla 1 \ V)
l...—.ﬂﬂ = / \\ B
\\4‘ ! | .MV_A\
) \ b AN . !
- . 4 m N
o) ol 6 B [<p] h \ \
~ . /7
\ \ O
// \m L
@ o /% mmmmm @ W
P4 MM P I e O
\\ / w s \k_\\\
™ \ \; m
SN \ Y,
/////,, & WHH y
™~ o,
-\ n \/ m
Vo
/ W
3 X
I S V14770 =
\ w
\
7
\ T W
(o) =
e @9 8 88 o
\ nh,v N ‘/ \ / a\.v .
// , WW’/ / / \ A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

Hydraulic Drive, Lines & Filter

Page 29 of 36

Ref#  Part Number Qty S/P/F  Description
1 737-3069 1 Pipe Plug
2  737-3070A 1 Pipe Dipstick
3 603-0639 1 Hydraulic Tank Assembly
4  727-3116 1 S  Connection Fitting
5 721-0223 1 S Seal
6  738-0940 1 /P Drain Plug
7 727-3120 1 Inlet Tube LH
8 727-3155 1 Tee Fitting
9 727-3154 1 Outlet Hose RH
10 727-3121 1 Inlet Tube RH
11 727-3153 1 Outlet Hose LH
12 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
13  712-0455 1 Retainer Nut 3/8-16
14  747-3360A 1 /P Belt Retainer Rod RH
15  710-0378 1 /P Hex Cap Screw 5/16-18 x 2.5
16  736-3089 1 /P Flat Washer 5/16
17  723-3071 1 Filter Element
18  731-1449A 1 S Fan Blade
19 712-0333 1 S  Hex Nut 1/2-20
20 703-3168 1 Mounting Pulley Bracket
21  756-0625 1 Roller Cable
22  738-0924 1 S  Hex Shoulder Screw 1/4-28 x .375
23  703-3169 1 Retainer Cable Bracket
24  712-0117 1 S  Lock Nut 1/4-28
25 618-3165 1 Complete Transmission Assembly LH
26  712-3050 1 /P Lug Nut
27  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
28  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
29 756-0627B 1 S  FlatIdler Pulley 3.5 OD
30 703-3174 1 Mounting Bracket Cable
31 712-3019 1 S  Hex Nut 7/16-14
32 736-0171 1 S  Lock Washer 7/16
33  736-3015 1 S  Flat Washer .469 ID x .875 OD
34  603-0377A 1 S Idler Arm Assembly
35 603-0102 1 Shoulder Screw
36 732-0478 1 S  Extension Spring 6.12 Lg
37 712-0431 1 S  Flange Lock Nut 3/8-16
38  712-3027 1 S  Lock Nut 1/4-20
39 703-3380 1 /P Declutching Cable Bracket
40 736-0119 1 S  Lock Washer 5/16
41  738-0704 1 S  Shoulder Screw
42  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
43  710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25 Models 365 &
365L Only
44  603-0362 1 S Idler Pulley Assembly 5.0" Models 365 & 365L
Only
45  703-2888 1 S Idler Bracket
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  710-3103 1 /P Hex Cap Screw 5/16-18 x 2.0
48  727-3100 1 S Connection Fitting 1/2 x 3/8
49  603-0358B 1 Skid Plate Assembly
50 747-3361

WWW. my‘mowerﬁ%tﬁ@ ebm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 30 of 36
Hydraulic Drive, Lines & Filter

Ref#  Part Number Qty S/P/F  Description
51 603-0450 1 S  Support Pump Assembly
52  710-3178 1 /P Carriage Bolt 3/8-16 x .75
53  749-3040 1 Frame Strut
54  736-0921 1 S  Lock Washer 1/2
55 710-1189 1 Hex Washer Screw #12-24 x .625
56  756-0974 1 /P Transmission Pulley
57 732-0729 1 /P Wire Ring
58  736-0185 1 S  Flat Washer
59 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
60 618-3164 1 Complete Transmission Assembly RH
61 710-0751 1 /P Hex Cap Screw 1/4-20 x .62
62  703-2907 1 Bearing Cup
63  741-0600 1 S Ball Bearing
64  756-3085 1 Idler Pulley 5.0"
65 712-0324 1 /P Hex Lock Nut 1/4-20
66  750-3176 1 Idler Spacer
67  746-3089 1 Declutching Cable
68  712-3007 1 /P Jam Nut 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 31 of 36

Parking Brake & Linkage

365 (2001)

Gw
_hw \ ] man .
NN &/
\\WW /4
N/ ,
- ,/r\ Q‘ 4 \ \H \ “W/
- //// ~ L\(\ f amm / = \ ~
/.Jmm/ vw“/ m@m&v@mmﬁw \ \ VWV, A/A /// N
SN { wm Pk P \ ! AN\ o Nl
//uuuHHM”I// W\n\ A V M\w \“ \ \ \“\ \.M // / \\?/_ //
N /uﬂu/ : - N \ww \\ “\ \“ / / \ \X\ /
T _ \“wm x“nq- 7 \N\\ KN 7 \
oy w Vs =P ygwp\ / fat NN \fo/ \
A.J,lRHHHHHHH\\J { _U.I\mm% 3 " \\ \m“ \ “ \ ..,OT\ 4 /, / Nmu - //
RS Y \wﬁ} ymm Ve N\ A N\ N
\\\\.\ “M\MM \\ / \\“\ \N“\\ / ,/ W\ /”7 N
<F - @ﬂ. .RM me\/ N\ \\ /ﬂ/ \
A e 3\ &
/ / \ \\\ Aﬂ (m /
/ \ f&wm: M,, ‘._ \
To) //&y/ B N ,v /
\\ s L Y

N,
\ /
M 4/ W ,(AW\ // \
//,.r,\.@wm/ﬁ«ﬂﬂg // c . \“ \\
IWVYNM#W,/IHJ/ kg » m“ W \\
\.‘% ) =
e -~ \“mv\.
& &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)

Parking Brake & Linkage

Page 32 of 36

Ref#  Part Number Qty S/P/F  Description
1 603-0649 1 Parking Brake Shift Ass'y
2 714-3004 1 Cotter Pin
3 710-3178 1 /P Carriage Bolt 3/8-16 x .75
4  741-0324 1 S  Hex Flange Bearing .506 ID x .590
5 703-3400 1 Brake Mounting Bracket
6 747-3404 1 Connecting Brake Rod
7  714-0104 1 S  Cotter Pin
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9 712-3027 1 S  Hex Flange Lock Nut 1/4-20
10 703-3405 1 Support Plate
11  714-0101 1 S  Cotter Pin
12 703-2857 1 Retaining Rod Bracket
13  732-0827 1 Torsion Spring 5/16
14  747-3397 1 Parking Brake Retaining Rod
15 735-0664 1 Parking Brake Pad
16  603-0683 1 Brake Rod Ass'y
17  711-3357 1 S  Ferrule
18 712-0314 1 Jam Nut 1/4-28
19 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
20 712-0431 1 S  Flange Lock Nut 3/8-16
21  747-3266A 1 /P Bracket Rod
22  732-0463 1 S  Extension Spring
23  732-0800 1 Extension Spring
24  747-3284 1 Release Pump Rod RH
25  747-3363 1 Release Pump Rod LH

WWW.mymowerparts.com



Page 33 of 36

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Seat Assembly

I~
)
B )
N N
\ L) ,7, \
\ o Ay \
A 4”/”/ e D \\mu\ \\ 7 \
\ N /Ae/
| N 0 A -/ \V/ N\ \ / \ /
\ N \ e - 49 \ A AM\ \ S
) \ AN \ @ \ v : /ﬂu vw“ m
/ / \\ \Wl/ / o N - \/ %/ \\ / ; / w
/NN \ e\t i ,\wf/ 4\ / e /
/) I\ AN
/ \ \

4p! o) V. \ \ \\ / % /_. g
\ \wuu A/ \ ! ‘ nm,m L -
\ \\ |
SRS
AN //VM .....
NN DY
AN \w / f\wv \_
:fA\ \““ \,\
,:// \\\ \\

fs.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 34 of 36
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 757-0375B 1 S  Seat Assy
2  757-3009 1 Seat Arm Ass'y (If Equipped)
3 731-3154 1 Seat Slide
4  710-1260A 1 /P Hex Washer Screw 5/16-18 x .750
5 738-0372 1 S  Shoulder Spacer
6 720-0190 1 S  Height Adjuster Knob
7  732-3098 1 Spring Index
8  712-3004A 1 /P Flange Lock Nut 5/16-18
9 603-0294 1 S  Seat Base Bracket Ass'y
10 710-0788 1 /P Hex Washer Screw 1/4-20 x 1.0
11  736-0463 1 S  Flat Washer .25 x .630
12 750-3276 1 Spacer
13  738-0296 1 S  Shoulder Screw
14 712-3005 1 S  Flange Lock Nut 3/8-16
15  732-3080 1 S  Compression Spring
16  750-0664 1 Spacer
17 603-0730 1 S  Seat Plate Ass'y
18  710-0560 1 /P Hex Carriage Screw 3/8-16 x 1.75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001)
Wire Harness

oY o Yal o ¥ 2 Y & o)
e ~ FJU A +#ER FENB
Tl YEIm_1210 7 0D
wWimWwW Wi W
Tl
L
|
|
A8 =l
asS =
F R =]
LY =
ANy T
R N |
A N\ |
& AN\
NS N
YN |
—_— A
I Lo o
[ o AP L E——
=
=
==
.
mn
mn
A
/A
LN
TRIVA
™~ A
SN =
— =]
" — =i ’
P * —=dn V723
Uil H—H b A
=i S
L et
d
rd
7
7
7
7
g
s )
/ Py
P ™
e — =
5
o=
-
:
¢
<=
b |
X
-
k4
i =
i S
s
! ]
A
" ALY
1 oY
Il
1
I
it
[
T
I
wn
nn
il

WWW.mymowerparts.com

Page 35 of 36



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365 (2001) Page 36 of 36
Wire Harness
Ref#  Part Number Qty S/P/F  Description
629-3070  629-3070 1 HARNESS-MAIN WIRE

WWW.mymowerparts.com



